

Order No. : 01S6100202

PO No. : D4B0337

Supplier : SEBANG METAL TRADING CO.,LTD

Commodity : PO COIL

Customer : STEMCOR EUROPE

Spec & Type : EN10149 S355MC

Size	Product No.	Quantity	Weight (kg)	Heat No.	Position	Tensile Test				Bend Test	Division	Chemical Composition								
						YP (MPa)	TS (MPa)	EL (%)				C (%)	Si (%)	Mn (%)	P (%)	S (%)	Nb (%)	Ti (%)	V (%)	SoI-Al (%)
X 3.00x1500xC	CUS2861A	1	12,300	SP52581	T	426	501	31	Good	L	0.0655	0.008	0.742	0.0131	0.0038	0.024	0.0008	0.000	0.026	
X 3.00x1500xC	CUS2861B	1	11,940	SP52581	T	426	501	31	Good	L	0.0655	0.008	0.742	0.0131	0.0038	0.024	0.0008	0.000	0.026	
*** Sub Total (020) ***		2	24,240 (kg)																	
6.00x1500xC	CXS1260A	1	10,200	SP52578	T	412	491	31	Good	L	0.0654	0.010	0.747	0.0140	0.0046	0.024	0.0008	0.000	0.027	
6.00x1500xC	CXS1260B	1	10,200	SP52578	T	412	491	31	Good	L	0.0654	0.010	0.747	0.0140	0.0046	0.024	0.0008	0.000	0.027	
6.00x1500xC	CXS1260C	1	10,870	SP52578	T	412	491	31	Good	L	0.0654	0.010	0.747	0.0140	0.0046	0.024	0.0008	0.000	0.027	
*** Sub Total (070) ***		3	31,270 (kg)																	
*** Grade Total ***		5	55,510 (kg)																	
*** Grand Total ***		5	55,510 (kg)																	
=== Last Item ===																				

* Position - T : Top, M : Middle, B : Bottom
 * Tensile Test - Direction : Longitudinal, Gauge Length : 5.65 √A. (Rectangular), YP Method : Upper Point
 * Bend Test - Direction : Transversal, Angle : 180°
 * Division - L : Ladle Analysis

We hereby certify that the material herein has been made in accordance with the order and is fully in compliance.
 This material has been fully killed and made by basic oxygen process.
 This material is fine grained steel.
 Test Certificate is issued according to ISO 10474/EN 10204 3.1.

Legal sanction can be imposed on forging. Improper use of product can cause safety issues.

Surveyor To :

